For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 1 of 24

13BT696H190 LT-185 (1999)

46" Deck Assembly

A
(%))
R N TS wwwv
, - .
SN A RAAER ~ \mmw%
r// /Mﬂwmv //, ,// MM_ - ,“_-.vm?&a.nx L /(W lén@”uu “Hﬁ N /”/ ﬂm .A...w MWM
T~ l.nmmmmwv,.ﬁ// / A \%‘ / / . A? I \A,, J /m”U /WV
TTITTTNNG — \_mu& ..j e m,w / ! / // ﬂmmmmmmM\
U Inb_ \[W\ mﬁﬂV // _nu. 0/ ﬂ VII. \\
_71_}4/ \\ / /////,’, ‘”\, \,\\‘, IIIIII M-Pk nH. ™~ /a—, . / \,_ T
P \\\./11!// ‘V - ,,W y - .nL P I/// / // /:I >~ J /
[v @] JA/ \\ \\ “A b // W — _MV@& o,s,. J
m% /rﬁTIJV\\«&V//NK // //n_ /l:ﬂH“NmmerL T V M //
- P A AN =~ ,
a\vde ) 7S
/
/

lllf!v

e ,,,,? T
- — L@ RN \ N ,JV
& , - (— Wm.\ W D X A Ao éhnn

\ o
Vi \\ \ \f/_on. HMJ X,ﬂ /7 T \\ / //

%mu W\ << /"J lag] [,
8

o/_

s N _L3SE==Y W
Y Ny ? a/,uWI,HHHVVAv.”w&! y \\ .\\\\,mﬂm /// ///
N //A\ Y e zmyA \\ \ /
o \J
,/ \ mmA v Q)
1\ wo
/

_w, \) g

@©

TP

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999) Page 2 of 24
46" Deck Assembly

Ref#  Part Number Qty S/P/F  Description
1 618-0240 1 S Blade Spindle Ass'y.
2 983-0120A 1 46" Deck Ass'y.
913-06922 1 /P 46" Deck Ass'y. Comp. (For Service)
3 710-3151 1 /P Hex Bolt 5/8-18 x 4.25" Lg.
4  710-0428 1 Hex Bolt 1/4-28 x 1.25" Lg.
5  710-0459A 1 /P Hex Bolt 3/8-24 x 1.5" Lg.
6 710-1039 1 /P Hex Bolt 3/8-24 x 1" Lg.
8  710-0599 1 /P Hex Wash. Hd. TT-Tap Scr. 1/4-20 x .5"
9 710-0151 1 /P Hex Bolt 3/8-24 x 2" Lg.
10 710-1260A 1 /P Hex Flange Bolt 5/16-24 x .75" Lg.
11  712-0417A 1 /P Hex Flange L-Nut 5/8-18 Thd.
12 711-0993 1 S  Belt Guard Pin (Not used)
13 712-0138 1 S  Hex Nut 1/4-28 Thd.
?14  712-0429 1 S  HexlIns. L-Nut 5/16-18 Thd.
15 712-0241 1 /P Hex Nut 3/8-24 Thd.
16  712-3006 1 /P Hex Nut 1/4-20 Thd. (Gr. 5)
17  712-0181 1 S  Hex Top Jam Nut 3/8-16 Thd.
18 712-0158 1 S  Hex Center L-Nut 5/16-18 Thd.
19 716-3020 1 S Int. Snap Ring
20  732-0594A 1 S  Ext Spring .88" O.D. x 6.17"
21  732-0723 1 Ext. Spring .788" O.D. x 15.5" (Not used)
22  734-0973 1 /P Deck Wheel
23  736-0290 1 /P FI-Wash. .635" I.D. x 1" O.D. x .06"
24  736-0329 1 S/IF  L-Wash. 1/4" 1.D.
25 736-0331 1 /P Bell-Wash. 3/8" x 1.125" x .062"
26 736-0105 1 /P Bell-Wash. 3/8" x .87" x .064"
28  738-0347 1 S  Shoulder Spacer .625" I.D. x .169"
29  738-0373 1 S  Shid. Bolt .498" x 1.525"
30 741-0524 1 S Ball Brg. .625" I.D. x 1.574" O.D. x .47"
31 742-0645 1 S Blade 14.88" Lg.
32 742-0644 1 S Blade 16.28" Lg.
33 748-0234 1 /P Shoulder Spacer
34  750-0932A 1 S  Spacer.635"1.D. x .088" O.D.
36  754-0440 1 S V-Belt
37  754-0439 1 S V-Belt
38  756-0638 1 Pulley Double Deck 5" O.D.
39 756-0627 1 S  FlatIdler Pulley 3.5 O.D.
40  783-0046 1 S  Idler Deck Bracket
41  783-0063A 1 /P Belt Cover L.H.
42 17116 1 S  Deck Brake Brkt. Ass'y. (Not used)
43  17258A 1 S  Belt Cover Brkt. R.H.
44  710-0258 1 S HexBolt 1/4-20 x .62" Lg.
45  711-0792 1 S  Hinge Pin
46  736-0270 1 /P Bell-Wash. 1/4" I.D.
47  732-0602 1 S  Torsion Spring
48  703-1693 1 S  Hinge Mtg. Brkt.
49  726-0106 1 S  Push Nut
50 731-1032 1 S Chute Ass'y. Comp. (Incl. Ref. 45, 47, 48, 49,
50)
51  750-0960 1 S  Spacer.635"1.D.x 1" O.D.
52  736-0158 1 S L-Wash. 5/8" 1.D.

53 712-0337 Hex Nut 5/8-18 Thd.
WWW.Mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999) Page 3 of 24
46" Deck Assembly

Ref#  Part Number Qty S/P/F  Description
54  710-0167 1 /P Carriage Bolt 1/4-20 x .5" Lg.
55~ 712-0271 1 /P Hex Sems Nut 1/4-20 Thd.
57  736-3088 1 FI-Wash. .635" I.D.
58 783-0141 1 Center Deck Skirt
59  783-0142 1 S  R.H. Deck Skirt
60  738-0999 1 Return Spring Stud (Not used)
61 16606 1 S  Retainer Hook Bracket
62  712-3027 1 S  Hex Lock Nut 1/4-20

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 4 of 24

13BT696H190 LT-185 (1999)

Deck Lift Assembly

2 R

-
—

9
S/ mv umuuununuuluﬂwv
/ /

/ N mm”,,z

N N mﬁ \“& oh "R
~— by a7 \ = "
¥ -
_mw..i\imnnxnnm e 4 g == n“mm ril.n!uul,..\lvw_ "

o _uT-,W \ mm m Y, “\MW “vy_ﬁ L st TR
\V ”,,,,...\ 7. ““W\_m.y y/ b (i
ww 7 \A/nu. \ F \,\ H / N M-Anu,
s A A

:%H,,
nm wm o Y N“ . ,.fff:m mMN:}\w .,7.
o \ e \

[Vs} —
e o \\ .,..1-._@“ S
\/ NV o X
\xm\..\._w

\ \\a e

7/

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)

Deck Lift Assembly

Page 5 of 24

Ref#  Part Number Qty S/P/F  Description
1 783-0103 1 S  Connecting Rod
2  683-0029A 1 S  Pivot Link Assy. - L.H.
3  683-0028A 1 Pivot Link Ass'y. - R.H.
4 17710 1 S  Deck Hanger Link Ass'y.
5 14800A 1 S  Deck Hanger Link Ass'y.
6  14804A 1 Deck Hanger Link Ass'y.
7  748-0331 1 S  Shld. Spacer .318" I.D.
8 736-0231 1 S  FIl-Wash. .344" I.D. x .62" O.D.
9 736-0119 1 S/IF L-Wash. 5/16" I.D.
10  712-3010 1 S/F Hex Nut 5/16-18 Thd.
12 714-0470 1 S  Cotter Pin 1/8" Dia.
13  736-0256 1 S FI-Wash. .635" I.D. x 1.0" O.D.
16  710-0604 1 S HexWash. TT-Tap Scr. 5/16-18 x .75" Lg.
18  710-1238 1 /P Hex Wash. Hd. Scr. 5/16-18 x .875" Lg.
19 710-0118 1 S HexBolt5/16-18 x .75" Lg.
20 783-0185 1 Index Brkt.
21  783-0042B 1 S  Upper Frame - R.H.
23  736-0267 1 S  FI-Wash. .385" I.D. x .87" O.D.
24  736-0160 1 S  Fl-Wash. .531"1.D. x .93" O.D.
25  726-0272 1 /P Clamp
26  738-0526 1 Running Board Rod
28  14802A 1 S  Link Deck Lift Ass'y.
30 17712 1 S  Adj. Deck Lift Link
31 712-3066 1 S  Hex Nut 1/2-20 Thd. (Gr. 5)
32 711-0841 1 S  Lift Link Adjuster
33  683-0059 1 S  Lift Shaft Ass'y.
35 714-0145 1 S Inter. Cotter Pin 3/8" Dia.
36 732-0637 1 S  Extension Spring
37 17636C 1 S  Stabilizer Bracket
38 738-0670 1 S  Shaft 1/2" Dia. x 10.28" Lg.
39 732-0638 1 Extension Spring
40  720-0233 1 S  Grip (Lift Handle)
41  17675A 1 S  Deck Lift Handle Ass'y.
42  738-0669 1 Shaft 3/8" Dia. x 9.34" Lg.
44 17624 1 S  Stabilizer Shaft Ass'y.
45  732-0556 1 S  Extension Spring 7.58" Lg.
46  783-0043 1 /P Upper Frame - L.H.
47  741-0487A 1 S  Flange Brg. .632" |.D.
49  716-0104 1 S "E"-Ring
50 736-0425 1 S  Bell-Wash. .325" I.D.
51 748-0176 1 Flange Bearing .631 ID x .62 Lg.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 6 of 24

13BT696H190 LT-185 (1999)

Engine Accessories

- _, ___
\ Qﬂm i/

-peaf J

S A R ,v
N

., it .
u..__... \ m& A w.ﬂﬂz_n

{.‘

/ / A\ z.‘..a
/ ,AM \rw\

,_,._,_2
\ ,w ‘ni WV L1 P
\ \ e
\J o= &
e &
‘_HHN“\A A/ u_..ﬂ ._“u
\“ / \u/
F8\%\
® \\‘ \_/ \ [ .r
Qo XW‘._ N\ Am \ ¢
— “\ " /| |
7 \C N 3
¢ LA ._%
Vi e

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)
Engine Accessories

Page 7 of 24

Ref#  Part Number Qty S/P/F  Description
1 710-0148 1 /P Hex Tap Scr. #8-32 x .38" Lg.
2  710-0599 1 /P Hex Washer TT-Tap Scr. 1/4-20 x 5" Lg.
3  710-0604 1 S HexWasher TT-Tap Scr. 5/16-18 x .62"
4 710-1314 1 S  HexWasher TT-Tap Scr. 3/8-16 x 1.25" Lg.
5 710-1315 1 /P Scr. 3/8-16 x 1.25 Lg.
7 721-0460 1 Exhaust Gasket
8  726-0205 1 /P Hose Clamp
9 726-0272 1 /P Clamp
10 736-0119 1 S  Lock Washer 5/16 Reg.
12 751-0535-14 1 Hose, Fuel Line
13  751-0564 1 S  Dfl, Muffler
14 751-0616 1 S Muffler, Twin Inlet
?15  751-0650 1 S  Exhaust Tube - R.H.
16  751-0651 1 S  Exhaust Tube - L.H.
17  751-3140 1 S  Oil Drain
18 783-3141 1 Oil Drain Hose - 12"
19 783-0615 1 S  Heat Shield
20 783-0625 1 S  Heat Shield

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

m r Mw!

© \ \nu.

© o

> \\\Amm / o ,,
© //

o ~_/ ” /

/ \ V.- \ //ﬂ,mW/ ,

/ \ & »Mu/ ! M%fwwm
€ r”f\\\ .

/ ~ m - ‘\O. // \

,.,III.\ “ &S W//// \
\\ m “1./ f rmn. / \
P y 7 vwm/ Enr . / \\
& ARY O G G A
! Y /,w.v,\ o = \“m SN mw N / \
A At A & &\ j
b ;W/wwb ST AR VI N \\ “ \
= m g N I - Y/
A / ﬁmwi\ 3 Al 7 w'ilie = o
= ) - . ) :
NN L

2 )
> Bl
&S5 T
”_\ m Amu.z —/_
% & \\JTulﬂ?
" T

o v Mw
.,I__ s Aw Lo
58 il | €
— 5
o C
=y e
T 5 "ﬂul /, Py
25 S\

< AR
w A JWu w.v..t-
o S o L
m © \\ A wwme

= aﬁ
ST .

~— P

[

)

~Qy
["1%

,,_ _n

m T _5.

__
=

e
.71_”

DH.._.TII_WII —_—
ﬂ ",

\ B

///Hu,,

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999) Page 9 of 24
Hood And Fender Assembly
Ref#  Part Number Qty S/P/F  Description
1 731-1429 1 S Hood
2  710-0896 1 /P Hex Wash. B-Tap Scr. 1/4 x .62" Lg.
4 17782 1 Retainer Clip
5 1 UNKNOWN
6  710-0351 1 /P Truss Mach. B-Tap Scr. #10 x .5" Lg.
?7  726-0211 1 S U-Nut5/16-18 Thd.
8 16903A 1 S Hood Plate
11  746-0614A 1 /P Choke Control
12 712-3014 1 Hex Nut 1/2-27 Thd.
13  725-0893 1 S  Toggle Switch
14 16902A 1 Hood Hinge
15  725-0963 1 S Lamp
16 725-1649 1 S  Twist Lock - Lamp Socket
17  777-8516 1 Reflector - Headlight
18  710-0227 1 /P Hex Wash. Hd. AB-Tap Scr. #8 x .5" Lg.
20 710-0118 1 S/IF Hex Bolt 5/16-18 x .75" Lg.
21  731-1430B 1 S Grille
22  17300D 1 Dash Support Bracket
23  723-0416 1 Screen
24  712-0265 1 /P Hex Sems Nut 5/16-18 Thd.
26  710-0607 1 /P Hex Wash. SF Tap Scr. 5/16-18 x .5" Lg.
28  736-0267 1 S  Fl-Wash. 3/8"1.D. x .875" O.D.
29  711-1002 1 Adj. Ferrule 3/8-8 Thd.
32 1 UNKNOWN
34 714-0101 1 S  Hairpin Clip
35 716-0125 1 S "E"-Ring .375" Dia.
36 712-3006 1 /P Hex Nut 1/4-20 Thd. (Gr. 5)
37  736-0270 1 /P Bell-Wash. .265" I.D. x .75"
38 747-0898 1 Adjustment Rod
39 712-0449 1 Hex Nut 3/8-8 Twin Thd.
40  710-3015 1 /P Hex Bolt 1/4-20 x .75" Lg.
41  720-0236 1 S  Plastic Knob
42  732-0732 1 Ext. Spring 3.21" Lg.
43  783-0329A 1 /P Rear Fender
44  750-0755 1 Spacer .33" I.D. x .625" O.D.
45  710-0286 1 /IPIF Pan Screw 1/4-20 x .50" Lg.
46  736-0278 1 FI-Wash. .328" I.D. x .68" O.D.
47  710-0599 1 /P Hex Wash. Hd. Scr. 1/4-20 x .5" Lg.
48  727-0460 1 S  Indicator Strip
49  783-0120 1 S Indicator Bracket
50 1 UNKNOWN
52  750-0754 1 Shld. Spacer .33" I.D.
53  736-0142 1 S Fl-Wash. .281"1.D. x .5" O.D.
54  712-0158 1 S  Hex Cent. L-Nut 5/16-18 Thd.
55~ 731-1890 1 /P Side Cover - R.H.
731-1891 1 Side Cover - L.H.
56 710-1034 1 Double Ended Stud 1/4-20 Thd.
59  831-0823A 1 /P Throttle Control Box Ass'y.
60 746-0634 1 S  Throttle Control Wire 22" Lg.
61  710-0258 1 S/F  Hex Bolt 1/4-20 x .62" Lg.
62 736-0173 1 /P FI-Wash. .281" I.D. x .73" O.D.
63  725-1341B Ignition Key
64  725-1396

WWW. m?mov@erﬁféﬂ‘@ etrh



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)
Hood And Fender Assembly

Page 10 of 24

Ref#  Part Number Qty S/P/F  Description
65  731-1510 1 S Dash Panel
66  725-0634 1 S  Light Switch
67  725-0925 1 S  Ammeter
68  731-1038A 1 S Lens
69  725-1347 1 /P Ignition Switch Cap
70  732-0675 1 Ball Plunger
71 725-1729 1 Taillight
72  750-0526 1 Spacer
73  725-1346 1 S  Ignition Switch Nut
74  710-0779A 1 /P Truss Mach. AB-Tap Scr. #10 x .5" Lg.
75  712-0349 1 /P Hex Nut 10-32
77  710-0642 1 /P Hex Wash. Hd. Tap Scr. 1/4 x .75" Lg.
80 712-0291 1 S  Hex L-Nut 1/4-20 Thd.
103 17633A 1 S  Gasoline Tank Support
105  710-0599 1 /P Hex Tap Scr. 1/4-20 x .5" Lg.
111  712-0185 1 Speed Nut 1/4-20 Thd.
113  710-0176 1 /P Hex Bolt 5/16-18 x 2.75"
629-0309 1 S  Headlight Harness (Not shown)
114  736-0114 1 /P Lock Washer 1/2: Internal tooth

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 11 of 24

13BT696H190 LT-185 (1999)

—\
\
o ,
)
| =\
b Dex
mw_ il!.,.\N // nm Mn w“
2 o e
TN
J/ v ¢ :
\ LJ ,nw.w% mla_.l \\ \ uf
\ 2
/ \ .// \ /WA\ W
p @awxlﬁ m ﬁy \ W A e
‘ \xy%n..‘,-_,m.w /
) o N
m L k\ e
. S ‘ \ \ \\ , \ \
/
/7 .a\\\_
L \ 3 —— :
Ku.,N & ,\ \\ n,_\\vu\\ ;J\nﬂ \ a o
{1 ; \ / \ \ o ‘m \ N 8
/ L A 4 ,y/... ) Lo\ & o
A N\ ~ ( \\A/ \ \ \) AMw\ ,v w% mu\\ Mw !)||_.3 Eec Hnnﬂ/ / W «
\ VAN S v Jnu?:@ BN L TN B,
/J G o~ A \ \ Q7 5\ % \ PN / ; S \ &
, SN / \ \\ W NN " N R / V\ / / . AMV 1(
, &. A AR T
Tm--ﬂ-\.i S )
A g&ﬁ_fﬂﬁ N\ w b
Nﬂm v mmmwﬁ W@Wmmw Lote véﬂ@ \ oy SN
\M A%\ -~ MMK@?WW h\wm,\\ m,~VW|N1H \Ww E.@? \rm N &AN
d fe ] /v N
> R mmvxu\wwx Am?/m,,/ﬂq\w ° N 8 & 8 \Ar
= 2@2& M. SN \vmx A \ Us
m ‘ N i / %
/ 5 B VNS,
3 ™ /, S \A \ B ,x\ B e~ 0 _wv ///ww/ Mv{\ er, 7 i o
< Voo 4 5 = 2 @w
T VR \mn @ \ h :MMWW .% LW x N Mm vn;@@
m // /Y K . b T - W /A 4 \ I..xrv .wl ) /ql,
|l€ = JM\ / AT ey e
W ‘,Z [ \\\V/ WW ,Lw
© ™ CN AA)W xR
g N 2\
< Q P e //Jmﬂ/\" 4 e
(] N~ ‘NNM\H.\NH, 2 - \\ N N
- e 4 TR
L \FZN 4 iy /O I
— SRS [/ \m; o Yglw '
: <
S S A~
| N s L

Sl o - mﬂ_

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)
Lower Frame And Wheel Assembly

Page 12 of 24

Ref#  Part Number Qty S/P/F  Description
1 717-1459 1 S  Electric Clutch
4  731-1647 1 Index Bracket
5 710-0924 1 /P Pan Hd. Mach. Scr. 1/4-20 x .75" Lg.
6  710-0599 1 /P Hex Washer TT-Tap Scr. 1/4-20 x .5" Lg.
7 712-0138 1 S  Hex Nut 1/4-28 Thd.
8 736-0329 1 S/IF L-Wash. 1/4" 1.D.
10 710-0642 1 /P Hex Bolt 1/4-20 x .75" Lg.
11  783-0310C 1 S  Lower Frame Ass'y.
12 710-1315 1 /P Hex Tap Scr. 3/8-16 x 1.25" Lg.
14  725-1426 1 S Solenoid
15  736-0222 1 S  Ext. L-Wash. 1/4" |.D.
17  714-0118 1 /P Sq.Key1/4"x 1.5" Lg.
18  756-0978 1 S  Engine Pulley
20  736-3082A 1 /P Fl.Wash. .450x1.5x1.72
21  736-0171 1 S/IF L-Wash. 7/16" I.D.
22  710-3157 1 S HexBolt 7/16-20 x 3.25" Lg.
23  735-0196 1 S  Foot Pad
24  683-0049 1 S  Brake Lockout Brkt. Ass'y.
26  732-0728 1 Foot Pedal Return Spring
27  738-0296 1 S  Shid. Bolt .437" Dia. x .268"
28  736-0406 1 S  Fl-Wash. 7/16" I.D. x 1-3/8" O.D.
29  747-0608A 1 S  Lock-up Rod
30 17755A 1 Bracket
31 736-0119 1 S/IF L-Wash. 5/16" 1.D.
32 712-3010 1 S/IF Hex Nut 5/16-18 Thd.
33  720-0166 1 /P Ball Knob
34  732-0727 1 S  Neutral Return Spring
35 712-0273 1 S  Hex Nut 5/16-24 Thd.
36 736-0159 1 S Fl-Wash. .349"|.D. x .879 x .63
37  783-0092 1 Scissor-Flat
38 736-0414 1 S  Fl-Wash. .565"1.D. x 1.12" O.D. x .06
39  750-0808 1 /P Spacer
40 736-0219 1 S Bell-Wash. .4"1.D. x 1.13" O.D.
41  761-0196 1 S  Friction Washer
42  750-0918 1 Centering Gauge Spacer
43  783-0095 1 Neutral Return Mtg. Brkt.
44  736-0270 1 /P Bell-Wash. .265" I.D. x .75" O.D.
45  732-0718 1 Comp. Spring 1.19" Lg.
46  736-3008 1 S  Fl-Wash. .312"1.D. x .75" O.D.
47  712-3057 1 S  Hex Nut 5/16-24 Thd.
48  710-0299 1 Hex Bolt 1/4-28 x 1" Lg. (Gr. 5)
49  710-1012 1 /P Rib Neck Bolt 5/16-24 x .84" Lg.
50 783-0093 1 Scissor-Offset
51  747-0887 1 Neutral Return Rod
52  738-0879 1 S  Friction Disc Stud
53 748-0368 1 Shld. Spacer
54  783-0096 1 Neutral Return Lever
55  736-3092 1 /P FI-Wash. .265" I.D. x 1" O.D.
56 1 UNKNOWN
57 712-0271 1 /IPIF Hex Nut 1/4-20 Thd.
58 714-0104 1 S Hairpin Clip
59  736-0185 Fl-Wash. .375" I.D. x .87" O.D.
60 736-0413

WWW. m)]/mO\/\?erﬁai*‘t%"&iﬁi‘n?’g 'D.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999) Page 13 of 24
Lower Frame And Wheel Assembly

Ref#  Part Number Qty S/P/F  Description
61 712-0116 1 S  Hex L-Nut 3/8-24 Thd.
62 712-0711 1 /P Hex Jam Nut 3/8-24 Thd.
63  783-0097 1 Neutral Return Brkt.
64  711-0832 1 S  Ferrule 3/8-24 Thd.
65  747-0365 1 S  Control Rod
66  723-0351 1 S  Ball Joint 3/8-24 Thd.
67  748-0234 1 /P Shld. Spacer .5" Dia. x .27" Lg.
68  736-0159 1 S  Fl-Wash. .349" |.D. x .879" O.D.
69 710-1189 1 Hex Wash. Hd. Tap Scr. #12 -24: .625
70  731-1449A 1 S Fan
71  712-0333 1 S Hex Nut 1/2-20 Thd.
72  736-0921 1 S/IF  L-Wash. 1/2" 1.D.
73  712-0241 1 /P Hex Nut 3/8-24 Thd.
74  736-0169 1 S L-Wash. 3/8"I.D.
75  756-0975 1 Transmission Pulley
76  732-0729 1 /P Wire Ring
77  754-0441 1 S "V"-Belt
78  756-0981 1 S  Fl-Idler Pulley 2.75" O.D.
79  720-0238 1 Rod End Grip
80 747-0894 1 Bypass Control Lever
81  783-0085 1 S  Transaxle Support Brkt. - L.H.
82  710-0528 1 /P Hex Bolt 5/16-18 x 1.25" Lg.
83  732-0384 1 S  Ext Spring 6.12
84  683-0048 1 Idler Brkt. Ass'y.
85  710-0395 1 /IPIF Hex Bolt 5/16-18 x 2.25" Lg.
86  710-0118 1 S/IF Hex Bolt 5/16-18 x .75" Lg.
87  748-0234 1 /P Shld. Spacer .5" Dia. x .27" Lg.
88  783-0086A 1 S  Transaxle Support Brkt. - R.H.
89  747-0886 1 Brake Rod 24.94" Lg.
90 732-0716 1 S  Ext. Spring
91 747-0893 1 Bypass Actuator Rod
92  736-0142 1 S  Fl-Wash. .281" 1.D. x .5" O.D.
93  783-0098 1 Bypass Adjustment Brkt.
94  736-0222 1 S  External L-Wash. 1/4" 1.D.
95  731-1086A 1 /P Sleeve .758" 1.D. x 1" O.D.
96 710-0604 1 S HexWash. TT-Tap Scr. 5/16-18 x .62" Lg.
97 17994 1 S  Retainer Brkt.-Transaxle
98 710-1266 1 /P Hex Bolt 5/16-18 x 3.5" Lg.
100  710-0888 1 /P Hex Bolt 5/16-24 x 1" Lg. (Special)
107  647-0008A 1 /P Speed Control Lever Ass'y.
108 17668 1 S  Axle Support Brkt. - R.H.
17669 1 S  Axle Support Brkt. - L.H. (Not shown)
109  732-0433 1 Ext. Spring 2.75" Lg.
110  736-0141 1 S  Spr.-Wash. .445" 1.D. x .75" O.D.
111 17840 1 S  Transaxle Mtg. Brkt.
112 725-1657A 1 S  Safety Switch (Clutch)
115 710-1238 1 /P Hex Wash. Scr. 5/16-18 x .75" Lg.
116  683-0123 1 Clutch/Brake Pedal Ass'y.
117  750-0802 1 Spacer .63" I.D.
118 17860 1 S  Pedal Bracket
119  736-3008 1 S FI-Wash. .344" I.D. x .750" O.D. x .120

120 714-0111 Cotter Pin 3/32" Dia.

21 718070\, mymovTer AT OO



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)
Lower Frame And Wheel Assembly

Page 14 of 24

Ref#  Part Number Qty S/P/F  Description
122 736-0140 1 S Fl-Wash. .385" I.D. x .62" O.D. .06
123 710-0227 1 /P Hex Wash. Hd. AB-Tap Scr. #8 x .5" Lg.
124  726-0320 1 S Insulator Nut Plate
125  725-1713 1 Spring Switch
126  725-1399 1 Extension Wire
127  710-0520 1 /P Hex Bolt 3/8-16 x 1.5" Lg.
128  756-0116 1 S Idler Pulley
130 712-3017 1 S/F Hex Nut 3/8-16 Thd.
131  720-0218 1 /P Shift Knob
133  783-0099 1 Idler Brkt.
134  731-1480 1 /P Plastic Vent
135 726-0324 1 S Clamp
136  721-0330 1 "O"-Ring
137  731-1485 1 Hose Fitting
138  751-0588-20 1 Fuel Line 18" Lg.
139  710-0627 1 /P Hex Bolt 5/16-24 x .75" Lg.
140  736-0242 1 /P Bell-Wash. .345" I.D. x .88" O.D.
141  734-0255 1 S AirValve
142  634-0070 1 /P Rim Only
143  734-1675 1 Wheel Ass'y. Comp.
734-1596 1 Tire Only
144  734-1784A 1 S HubCap
145  727-0425A 1 S  Spring Clip
146  731-1481 1 Vent Cap
147 1 UNKNOWN
148  710-1266 1 /P Hex Bolt 5/16-18 x 3.5" Lg.
149  732-0750A 1 S  Spring Switch
150 711-1044 1 S  Belt Guard Pin
151  783-0122 1 Brkt - S.P. Control Reinforcement
152  712-0265 1 /P Hex Nut 5/16-18
153  736-0169 1 S  Lock Washer 3/8
154  710-0376 1 /P Hex Screw 5/16-18:1"
155  712-0265 1 /P Nut5/16-18
157  712-3006 1 /P Nut 1/4-20
158  714-0127 1 /P Cotter Pin 1/16 x .75
159  726-0272 1 /P Clamp
160  748-0334 1 S  Spacer
161  712-0271 1 /P Nut 1/4-20

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 15 of 24

13BT696H190 LT-185 (1999)

Schematic

X
A o l_ T
mv "w _m_, & 0. 2
I R = -
5 e DN = =
sg |veer — . [ -—1 (%) B
2@ J w§
[ _ _\L — ag
Y ME ik
mm &2 |g GG g m
o AP & ol ¢ i~
KRR U TN DY
NYYSY R S
_f _ A8
\_Iu J p HOHM
S S S S SR
NS S NMoEE
N

WWW.mymowerparts.com

=l -4
Z [z
ol
|
o |
[*)
?og
& 199
al —
L INEECEED
J 3 LHAVQSY H
20 23y JiHmAan )
||||||||||| 3 q ARG e -
T ¥ i @
IIIIIIIIIII . L. \\\ W _ AAn,v m m
| Y & '8
[0 < SRR SN X V// . <~
N4 Z &
% alz L|B
s il E SIS
K a9 ) i Suwa
! : ) 3
_IIL ¢ - e
SOy 1 g b Ty
R ) <« RN
9 SIOANWED Y T D
S IHAWATE 2w 1))
i ! sl
L
o
G B4
s
IIIIIIII . ¢ [OX K
Qr—== E 5 T
THWOBE0 5
Qr————xOnassn IS5 ]
onaswo & Qq
Jr-——oox(_ aas I o
SV Ta - I &2
~— - o A
%]
. i
||||||||||||||||||| == \
[l x| s
:9alz|a
SlE|=| g e
@ i
[e}
>
[i
ul
u
..... 5
\\\\\\\ G O— L.
IIIIII £
ERERN L. |5
na o
s %m_m_mam < el |z o
i ﬁL, 2| | [
[0} i} o
~—r S | |z mm




For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999) Page 16 of 24

Schematic
Ref#  Part Number Qty S/P/F  Description
725-0634  725-0634 1 S Light SW.
725-1426  725-1426 1 S Solenoid
725-1381  725-1381 1 S Fuse
725-0925 725-0925 1 S  Ammeter
725-1657A  725-1657A 1 S  Clutch SW.
725-1396  725-1396 1 S Key SW.
725-0893  725-0893 1 S PTO SW.
725-1303  725-1303 1 S  Seat SW.
725-1439  725-1439 1 Seat SW.
725-1643 725-1643 1 Reverse Switch
725-1648  725-1648 1 S Relay
629-0307B 629-0307B 1 S Main Harness

WWW.mymowerparts.com



Page 17 of 24

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Seat, Fuel Tank And Frame Assembly

13BT696H190 LT-185 (1999)

o

[=]

-

B s

o\ v =
o &/ \?...u.........,//
\

n& .”Hunnwww

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)
Seat, Fuel Tank And Frame Assembly

Page 18 of 24

Ref#  Part Number Qty S/P/F  Description
1  738-1007 1 Shoulder Screw 3/8-16 x .5
2 710-1208 1 /P Hex Washer Tap Scr. 5/16-18 x 3.25" Lg.
3 710-1268 1 /P Hx Scr. B-Tap Wash. #10-16:.38 Lg.
4  712-3027 1 S  Lock Nut 1/4-20
5  720-0309A 1 P Grip
6  783-0607A 1 S  Seat Pivot Bracket
7  751-0603 1 S  Fuel Cap
8  751-0657 1 Fuel Tank
749-0934 1 Fuel Tank Support Rod (Not shown)
9 726-0209 1 /P Tie Strap
10  751-0535-15 1 S  Fuel Line
11 726-0205 1 /P Hose Clamp
12 731-1989 1 Seat Spacer
13 732-0499 1 Compression Spring
14  736-0175 1 S  Wash. Spring .265 x .562 x .025
15 736-0204 1 /P Fl.Wash. .344 ID x .62 OD x .03
16 732-0735 1 /P Compression Spring
18  738-0137A 1 S  Shidr. Scr. .340 x .285 - 1/4-20
19 783-0609 1 Seat Lever
20 783-0753 1 Seat Selector
21  738-0526 1 Running Board Rod
22  710-0227 1 /P Hex AB-Tap Scr. #8 x .50"
23  726-0139 1 /P Speed Nut #10Z
24  783-0041B 1 /P Front Pivot Brkt.
26  710-0726 1 /P Hex Washer AB-Tap Scr. 5/16 x .75" Lg.
27 783-0611 1 Seat Stop
29 17770C 1 S  Running Board (R.H. & L.H.)
32  731-0909 1 S  Rubber Foot Pad - L.H.
731-0910 1 S  Rubber Foot Pad - R.H.
33  710-0323 1 /[P Truss Mach. Scr. 5/16-18 x .75" Lg.
34  783-0310C 1 S Lower Frame
36 726-0278 1 Insulator Boss Plate
38  710-3008 1 /IPIF Hex Bolt 5/16-18 x .75" Lg.
39  783-0042A 1 S  Upper Frame - R.H.
42  732-0581B 1 S  Extension Spring 5.31" Lg.
44  725-1750 1 S 12-V Battery
45  783-0043 1 /P Upper Frame - L.H.
46  783-0133B 1 /P Shift Cover
48  726-0279 1 Insulator Plate
49 17951 1 S  Seat Pivot Brkt. Support - L.H.
50  783-0355A 1 /P Hitch Plate
51 712-3010 1 S/F Hex Nut 5/16-18 Thd.
52  736-0119 1 S/IF L-Wash. 5/16" I.D.
53 17239A 1 S  Seat Lift Brkt.
54  757-0370A 1 S Seat
55 17950 1 S  Seat Pivot Brkt. Support - R.H.
56  738-0296 1 S  Shid. Bolt .437" Dia. x .268"
57  725-1303 1 S  Spring Switch
63  725-1439 1 Safety Switch (Seat)
65  783-0345 1 S  Battery Tray
66  710-0351 1 /P Truss Mach. B-Tap Scr. #10 x .5" Lg.
67  748-0347 Spring Spacer
68  710-0323

WWW. m)]/mO\/\?eryﬁa?t@ CONLE-18 X 75" Lg.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999) Page 19 of 24
Seat, Fuel Tank And Frame Assembly

Ref#  Part Number Qty S/P/F  Description
69  710-3008 1 /PIF Hex Bolt 5/16-18 x .75" Lg.
70  731-0405 1 Snap Bushing
71  723-3064 1 Battery Retainer Strap
72  712-3010 1 S  Hex Nut 5/16-18 Thd. (Gr. 5)
73  712-0265 1 /P Hex Sems Nut 5/16-18 Thd.
74 712-0271 1 /P Hex Sems Nut 1/4-20 Thd.
75  710-1189 1 Hex Screw 12-24 x .62

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 20 of 24

13BT696H190 LT-185 (1999)

Steering Assembly

MHH
ﬂ

=
=

=

' d
~ x\‘\
=
V4

S
—

P

"ﬁmw £\

- "mo .-cu,7

nm ,uW \.. _w“../...“,/W/r -
[ {9 a\X=F |

// /m} M \m?.ll.ﬁ__nm
AN e ---.,//mm v,/ \ ”,

LN /f/f\ , N
\ ™ w_o
o, / h/ /Amw w.-ann: e —— ﬁ / N /”/
N AN A ,/ @ N8
\ N ”/ W2\ .y/, 7&/ W\
la / // / © / < f//[ . 7 ,/
) ”ﬂl / f /v//”_“ // o _nmw/ ,a_f _JUJ//fmuM \”Mw /M/
y l / \14//1/ ] LN \.nnga.m‘, e w/ ///KMIM\ //
.y N /y i NS o T8 vmﬂ yﬁuw.ﬁ..nmw ooy
ey oy (. .,Mvi\e \ S Iﬂmr EN VAR /
N @ @0 1 - - ,
_5,./ Y // / f \\ fooa .-.\ N x nwmwuw”r
( N .h i o/ @@. /nu_ \“\ o.,.\\im Amxwm mnuj/
— nmmm /r \\ g \ / \ \ / r
- y / \ _/ .uu (M
w \ !M w \ Ny oy
N \ YA O
AT ‘.l \_\ \ ﬂ._..n..\
i \N /Y s
ZL, & w2 A/{ \ \ \\ 39
o _ﬂ \w‘ \ \
uny ww_ mw_ 7 \\ \\ hm", P ar=
/! / 15
h ISSS
\\ &~ /Au\nmmwmw“_m \

—

@

Ar
ésun

3

W \..,,.

[+
0N}

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)

Steering Assembly

Page 21 of 24

Ref#  Part Number Qty S/P/F  Description
1 731-1509A 1 /P Steering Wheel Cap
2 710-0643 1 /P Hex Bolt 5/16-18 x 1" Lg.
3 736-0242 1 /P Belleville Wash. .345" I.D.
4  731-1686 1 S  Steering Wheel
9 17198A 1 S  Retainer Plate
10 738-0141 1 S  Shid Bolt .437" Dia. x .35" Lg. - 5/16-18
11  710-0152 1 S HexBolt 3/8-24 x 1.0" Lg. (Grade 5)
13  750-0535 1 S  Spacer.380"1.D. x .625" O.D. x .227
14  736-0217 1 S L-Wash. 3/8"1.D. (H.D.)
15 710-0726 1 /P Hex Wash. Hd. Self-Tap Scr.
16 711-1107 1 S  Steering Drag Link
17  783-0041A 1 S  Pivot Bar Brkt.
18  738-0527 1 S  Shoulder Bolt .498" Dia. x 2.04" Lg. - 3/8-16
Thd.
19 712-0431 1 S/F Flanged Hex Nut 3/8-16 Thd.
21  712-0411 1 S  HexL-Nut 5/16-24 Thd.
22  683-0055 1 S  Steering Arm Front Axle
?23  710-0772 1 /P Hex Bolt 5/16-24 x 2.00" Lg. (Grade 5)
25  719-0342A 1 S  Pivot Bar Ass'y.
26 683-0125 1 S Front Axle Ass'y. - L.H.
27  712-0241 1 /PIF Hex Nut 3/8-24 Thd.
28  736-0169 1 S/IF L-Wash. 3/8" I.D.
29  723-3018 1 S  Ball Joint 3/8-24 Thd.
30 747-0753 1 Tie Rod
31 712-0711 1 /IPIF Hex Jam Nut 3/8-24 Thd.
32 683-0124 1 S Front Axle Ass'y. - R.H.
33  634-0059 1 Wheel Ass'y. Comp.
734-0864 1 /P Tire Only
734-0255 1 S AirValve
34 634-0051 1 S  Front Wheel Rim Only
35 741-0569 1 S Bearing
36 736-0285 1 /P FI-Wash. .635" I.D. x 1.59" O.D.
37  734-1783A 1 Hub Cap
38 714-0470 1 S/F  Cotter Pin 1/8" Dia. x 1.25"
39 736-0366 1 /P Fl-Wash. .640" I.D. x 1.24" O.D.
40 726-0214 1 /P Push Cap 5/8" Dia. Rod
42  712-0262 1 /P Hex Jam Nut 3/8-24 Thd.
43  710-1309 1 /P Torx Bolt 5/16-18 x .63" Lg.
46  748-0389 1 S Capl25x.16
47  712-0214 1 S  Hex Cent. L-Nut 3/8-24 Thd.
48 1 UNKNOWN
49  712-0158 1 S  Hex Cent. L-Nut 5/16-18 Thd.
51  717-0622A 1 S  Steering Gear Segment
52  741-0656 1 S  Hex. Flg. Brg. 5/8" I.D.
53  736-0187 1 /P FI-Wash. (Hardened)
54  738-0919 1 S  Steering Shaft
58  736-0271 1 S Wave-Wash. .32" I.D. x .62" O.D.
59  736-0187 1 /P Fl-Wash. (Hardened)
60 723-0448 1 S  Drag Link Ball Joint 3/8-24 Thd.
63  727-0425A 1 S  Spring Clip
64  736-0356 1 S Bell-Wash. .39" I.D. x 1.38" O.D.
67  737-0280 Grease Fitting

WWW.Mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999) Page 22 of 24
Steering Assembly

Ref#  Part Number Qty S/P/F  Description
68  737-3000 1 S  Grease Fitting
69  712-0240 1 S  HexJam Nut 7/16-20

WWW.mymowerparts.com



Page 23 of 24

Complete

ISSION

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)

Transm

\ \ [ i
\ [ N ““mw 1!; n.ﬁmmmm Dy
o PR 1N e
8- TP
”“u_\ \‘ \&\ \“ \ // /
! / \ N
- e \
L ',. / /,
hY // ../
\ N\
! // / /
PENIP SV
/e \ SN —"
V2N WIS
L4 %) \ A > « \ Q
N, \ \./... /,”.L.MV/ A‘N
MTM_ ¥ f / /Ky I

\.__ \‘ W 9 A,A
/ /
/ SR m__

‘_\ \mui \ nnAln”mm\\\v:,Jll n...ll \_ g \
_ y 8% 1Y \,-: g
w e e — g m N X !
M \\11....\..“““ \A ‘A vm w\/A mn A\ “ A ;7 ﬂ ﬁ NS
“\ " /_zm./ \_ \-}m, u
D S
/TNAL TN
AN AT N ,
y / ”\ m,\‘mwu |mm ,N, ;.‘_\ ,.
2 P — {! S
- \.// Miv,waﬁ DIV §
=2 _n_.-_..m h mr!.,.illil . V_..vn ..un/ £
O /IS &mwv
Dn, r-in‘ - /.....l \\])
2 A,?Hm ,A
N\
/ \
NN
/ \
\
/ /y
B\
,,_/Awy

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BT696H190 LT-185 (1999)

Transmission Complete

Page 24 of 24

Ref#  Part Number Qty S/P/F  Description
?1  718-0255A 1 S  Transmission Comp.
2 HG-9008000-0128 1 /P Seal - Lip
3  HG-9008000-0126 1 /P Seal - Lip
4  HG-45074 1 /P Seal-Lipl0x25x7
5 HG-50126 1 Arm - Bypass
6 HG-44870 1 Ring - Retaining
7  HG-44094 1 /P Arm - Actuating
8 HG-44891 1 /P Pin - Actuating
9 HG-50108 1 S Nut- Hex Lock 5/16-24 UNJC
10 HG-44130 1 S  Washer 7/16" x 7/8" x .060"
11 HG-50042 1 Breather Ass'y.
12 HG-45007 1 /P Arm - Control
13 HG-50034 1 Puck - Dampener
14  HG-50018 1 Set Screw Torque to 80-100 in-lbs.
15 HG-50129 1 Strap, Locking
16 HG-50384 1 /P Spring, Extension
17 HG-50653 1 /P Self Tapping Screw #10-32 x .5"

WWW.mymowerparts.com



